II Oticoloest

Summary of Product Characteristics

1. Name of the medicinal product
OTICOLOEST 40 mg film coated tablets.

2. Qualitative and quantitative composition
Each film coated tablet contains:
Active ingredient: Otilonium Bromide 40 mg.

3. Pharmaceutical Form
Film Coated tablet.

4. Clinical Information
4.1. Therapeutic indications
Irritable colon and spastic-painful manifestations of the distal enteric tract.

4.2. Posology and method of administration

Dosage

1 tablet 2-3 times a day, according to the doctor's judgment.
Duration of treatment: according to medical prescription.
Method of administration

Oral use.

4.3. Contraindications
Hypersensitivity to the active substance or to any of the excipients listed in section 6.1.

4.4. Special warnings and precautions for use
To be used with caution in subjects with glaucoma, prostatic hypertrophy, pyloric
stenosis.

4.5. Interaction with other medicinal products and other forms of
interaction.
No interaction studies have been performed.

4.6. Fertility, pregnancy and lactation
As with all drugs, its use in pregnant and lactating women should be limited in cases
of recognized need and under the direct supervision of the physician.

4.7. Effects on ability to drive and use machines
OTICOLOEST does not affect the ability to drive or use machines.

4.8. Side effects

In post-marketing experience, spontaneous reports of the following adverse reactions
were collected. It is not possible to realistically estimate the frequency of these
reactions, which is therefore unknown.

Skin and subcutaneous tissue disorders.

Urticaria

Reporting of suspected adverse reactions

The reporting of suspected adverse reactions occurring after authorization of the
medicinal product is important, as it allows continuous monitoring of the benefit / risk
balance of the medicinal product Report to Pharmacovigilance Center:
pv.center@eda.mohp.gov.eg

4.9 Overdose
In humans there should be no particular problems due to overdose. In this specific case,
a possible symptomatic and supportive therapy is recommended.

5. Pharmacological Properties

5.1. Pharmacodynamic properties
Pharmacotherapeutic group: Synthetic anticholinergics,
compounds, ATC code: AO3ABO6

The Otilonium Bromide is endowed with intense spasmolytic action on the smooth
muscles of the digestive system.

quaternary ammonium

5.2. Pharmacokinetic properties
Experimental data have shown that after oral administration, absorption is very low and
most of the absorbed portion is eliminated by the biliary route.

6. Pharmaceutical Information
6.1. List of excipients
Each film coated tablet contains:

viomix

224040010111

Excipients:

Core: Microcrystalline Cellulose (MCC) (Avicel PH101), povidone K30, sodium
starch glycolate (Type A), magnesium stearate.

Coating: Hydroxy propyl methyl cellulose (HPMC) (Hypromellose) E15, titanium
dioxide, Polyethylene glycol 6000, talc.

6.2. Incompatibility
Not applicable.

6.3. Validity period
2 years.

6.4. Special precautions for storage
Store at temperature not exceed 30 degrees C in a dry place out of reach of children.

6.5. Nature and content of the container
Carton box containing 1,2,3 (AL/Opaque PVC/PVDC) strips each of 10 film coated
tablets with insert leaflet.

6.6. Special precautions for disposal and other handling No special
instructions for disposal.

The unused medicinal product and waste derived from this medicinal product must be
disposed of in accordance with local regulations.

7. Manufactured By:
International Drug Agency for Pharmaceutical Industries IDI
for
Viomix for Pharmaceutical Industries S.A.E
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